
 

 

 

การท านายปริมาณสารส้มท่ีใชใ้นกระบวนการโคเอคกูเลชัน่ดว้ยโปรแกรม Weka: 

กรณีศึกษาในนครหลวงเวยีงจนัทน์ สาธารณรัฐประชาธิปไตยประชาชนลาว 

 

นายขมุค า รัดศาวงศ ์

วทิยานิพนธ์น้ีเป็นส่วนหน่ึงของการศึกษาตามหลกัสูตรปริญญาวศิวกรรมศาสตรมหาบณัฑิต 

สาขาวชิาวศิวกรรมส่ิงแวดลอ้ม ภาควชิาวศิวกรรมส่ิงแวดลอ้ม 

คณะวศิวกรรมศาสตร์ จุฬาลงกรณ์มหาวทิยาลยั 

ปีการศึกษา 2559 

ลิขสิทธ์ิของจุฬาลงกรณ์มหาวทิยาลยั 

 

 



 

 

Prediction of Alum Dosage in Coagulation Process by Weka Program: 

A Case Study in Vientiane Capital, Lao PDR 

 

Mr. Khoumkham Ladsavong 

A Thesis Submitted in Partial Fulfillment of the Requirements 

for the Degree of Master of Engineering Program in Environmental Engineering 

[...]
Alkalinity, and an Alum dosage are put in the Weka data mining software. In this case, 

turbidity, pH, and alkalinity are independent variables and an alum is a dependent 

variable. 

For the data that we put in the model, we collected the previous data of Jar-Test 

experiment. For the DWTP, we collected from 2008-2016 and 2009-2016 for the 

CWTP respectively.        



 

 

3 

 

Figure 1.1 The case study location in Vientiane Capital, Lao PDR. 

1*: Chinaimo Water Treatment Plant (CWTP) is used Mekong River to be the raw 

water. 

2: Kaoliaow Water Treatment Plant is used Mekong River to be the raw water. 

3*: Dongmarkkaiy Water Treatment Plant (DWTP) is used Nam Ngum River to be the 

raw water. 

4: Dongbung Water Treatment Plant is used Nam Ngum River to be the raw water. 

Note: Number 1* and 3* water treatment plants are our case study. 

 

2 3* 

1* 

4 

Vientiane 

Capital 



 

 

4 

1.4 Expected outcome 

1.4.1 Collecting data of raw water. 

1.4.2 Adjusted model can predict the amount of chemical for adding to the 

coagulation and can use in the real plant.  

1.5 Key words 

Coagulation process 

Alum 

Data mining 

Weka data mining software 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

5 

CHAPTER II 

LITERATURE REVIEW 

2.1 Coagulation Process 

As we knew the water treatment process is had many processes i.e. coagulation, 

flocculation, sedimentation, filtration, and disinfection. Coagulation is necessary to 

reduce or eliminate the energy requirement to destabilize a hydrophobic colloidal 

suspension to permit coagulation to occur (Scholz, 2015).  

Coagulation involves the addition of a chemical coagulant or coagulants for 

conditioning the suspended, colloidal, and dissolved matter for subsequent processing 

by flocculation or to create conditions that will allow for the subsequent removal of 

particulate and dissolved matter (Crittenden et al., 2012) .Coagulation and flocculation 

can also be differentiated based on the time required for each of the processes. 

Coagulation typically occurs in less than 10 s, whereas flocculation occurs over a period 

of 20 to 45 min (Crittenden et al., 2012). The overview of the coagulation process is 

provided in the Figure 2.1 below. 

 

Figure 2.1 Typical water treatment process (Crittenden et al., 2012) 

  

 

The principle of the coagulation process is depended on the source of the water, 

the principle method are as follows: 

1) Reduction or neutralization of the charges on the colloid (Scholz, 2015); 

2) Adsorption and/or reaction of portions of the colloidal and dissolved NOM to 

particles (Crittenden et al., 2012); and  



 

 

6 

3) Creation of flocculant particles that will sweep through the water to be treated, 

enmeshing small suspended, colloidal, and dissolved material as they settle (Crittenden 

et al., 2012)  

 

2.1.1 Destabilization 

Destabilization means destroying the stability of particles that has mechanism 

as below: 

1) Diffuse layer: Addition of ions having a charge opposite to that of colloid 

produce correspondingly high concentrations of counter ions in diffuse layer as shown 

in Figure 2.2. The volume of diffuse layer necessary to maintain electronuetraility is 

lowered. The amount of electrolyte required to achieve coagulation by double layer 

compression is independent of the concentration of colloids in liquid. It is not possible 

to cause charge reversal on a colloid regardless of how much electrolyte is added.  

 

Figure 2.2 Double Layers (Crittenden et al., 2012) 

 

2) Adsorption and Charge Neutralization: Some chemical species capable is 

adsorbed at the surface colloidal particles, if the adsorbed species carry a charge 



 

 

7 

opposite to that of colloid will reduction of surface potential destabilization of colloidal 

particle. 

3) Enmeshment in a Precipitate (Sweep-Floc Coagulation): Inverse 

relationship between the coagulant dosage and the concentrations of colloids to be 

removed. At large excess of coagulant is required to produce a large amount of 

precipitate that will enmesh the relatively few colloidal particles as it settles if low 

concentrations. On the other hand, coagulation will occur at a lower chemical dosage 

because the colloids serve as nuclei to enhance precipitate formation. It is sometimes 

advantageous to add turbidity to the dilute colloidal suspensions. 

4) Interparticle Bridging: Natural organic polymers (e.g., starch, cellulose), 

synthesis organic, and polymeric compounds are effective coagulant agents; they have 

large molecular size and maybe anionic, cationic or non-ionic. Polymer molecule 

becomes attached to a colloidal particle at one or more site due to: coulombic attraction 

(if the polymer and particle are opposite charge). The “tail” of the adsorbed polymer 

will extend out into the bulk solution and can become attached to vacant sites on the 

surface of another particle to form a chemical bridge. This bridging action results in the 

formation of a floc particle having favorable settling characteristics. Overdosing of 

polymer saturate the surface of colloidal no site is available for the formation of 

polymer bridge. Intense and prolonged may destroy previously formed bridges 

agitation. 

2.1.2 Coagulant Aids 

A coagulant aid is a chemical added during coagulation to achieve one or 

more of the following results:  

• Improve coagulation; 

• Build stronger, more settleable floc; 

• Overcome of the effect of temperature drops that slow coagulation; 

• Reduce the amount of coagulant needed; and 

• Reduce the amount of sludge produced. 

Three common coagulant aids are Alum, PACl, and Ferric Chloride. 



 

 

8 

1) Alum (Aluminum Sulfate) 

Alum has molecular formula as   OHSOAl 2342   that * has value from 14.3 to 

18.  Because alum is the most common coagulant used for water treatment, it is 

important to understand how it promotes floc formation and settling. The process that 

takes place is as follows: 

• Alum added to raw water reacts with the alkalinity naturally present to form 

jellylike floc particles of aluminum hydroxide, Al(OH)3. A certain level of 

alkalinity is necessary for the reaction to occur. If not enough is naturally 

present, the alkalinity of the water must be increased. Alum will consume 

alkalinity in the ratio of 1 to 0.5: i.e., 1 mg/L dry-basis alum will consume 0.5 

mg/L alkalinity as CaCO3. One mg/L dry basis dosage will produce 0.26 mg/L 

sludge. 

• The positively charge trivalent aluminum ion neutralizes the negatively charged 

particles of color or turbidity. This occurs within 1or 2 second after the chemical 

is added to the water, which is why rapid, thorough mixing is critical to good 

coagulation. 

• Within a few second, the particles begin to attach to each other to form larger 

particles. 

• The floc that is first formed is made up of microfloc that still has a positive 

charge from the coagulant; the floc particles continue to neutralize negatively 

charged particles until they become neutral particles themselves. This is referred 

to as charge neutralization. 

Finally, the microfloc particles begin to collide and stick together (agglomerate) 

to form larger, settleable floc particles. 

Many physical and chemical factors can affect the success of a coagulant, 

including mixing conditions; pH, alkalinity, and turbidity levels; and water 

temperature. Alum works best in a pH range of 5.8 to 8.5 as indicated in Figure 2.3. If 

it is used outside this range, the floc either does not form completely or it may form and 

then dissolve back into the water. 



 

 

9 

 

Figure 2.3 Diagram used to design and control the coagulation by alum 

(Amirtharajah and Mills, 1982) 

2) PACl (Polyaluminum Chloride) 

PACl has molecular formula as Aln(OH)mCl3n-m. PACl is famous coagulant that 

used since 1970 to currently; it is famous coagulant in Japan and some countries in 

Europe. PACl is made from Al2O3 reacted with HCl to become AlCl3 at higher 

temperature, after that it will react with the base at higher temperature and pressure for 

gather and become aluminum polymer. If we added alum to this solution, the alum will 

reduce intensity of Al2O3 to 10-11% and added sulfate to them for be connect 2 atoms 

of aluminum. 

3) Ferric Chloride 

Ferric chloride has molecular formula FeCl3*6H2O or FeCl3. Ferric chloride has 

crystals are yellow or brown, green or black pigment, and has yellowish brown solution. 

When it soluble in the water, it will destroy particles stability that have negative charge 

and made the floc of Ferric Hydroxide and reacted with alkalinity as formula below:  

      HHCOCaClOHFeOHHCOCaFeCl 3332332 3232233

    2323 3232 CaClOHFeOHCaFeCl   



 

 

10 

 

Figure 2.4 Diagram used to design and control the coagulation by ferric chloride 

(Amirtharajah and Mills, 1982) 

 

2.2 Jar-Test 

The jar test is as much art as it is science. A different coagulant dose is added 

to each of the 4 or 6 jars. A short period of rapid mixing (for coagulation) and then a 

longer period of slow mixing (flocculation) occur. Last, a no-stirring quiescent period 

permits settling. Chemicals for pH adjustment, coagulant aids; ballasting substances 

(carbon, clay, etc.) also may be added to the jars (Engelhardt, 2010). 

During stirring and the quiescent periods the operator or lab tech will observe 

the jar for floc formation and settling rate and use this information to then make 

chemical dose changes to the process (Engelhardt, 2010). Three main parameters must 

to measure are pH, Turbidity, and Alkalinity.  

It is as much an art as a science because operators must learn to interpret “when 

my little jar looks this way, my big basin will look this way.” The more measurements 

are made; the better the operator or lab person can interpret the jar test results – based 

more on measurement (science) and less on art. This is important because filter 

performance is directly affected by how well the floc forms, settles and withstands 

shearing effects during mixing and filtration (Engelhardt, 2010). 



 

 

11 

 

Figure 2.5 Jar test experiment 

 

2.3 The relationship of turbidity, pH, and alkalinity with alum 

As we have known, we would like to separate the particles out of the water by 

sedimentation. Turbidity describes the amount of light scattered or blocked by 

suspended particles in a water sample. For the pH, the alum works best in a pH rang of 

5.8 to 8.5. Therefore, it is regarded as an acid salt, and the water must contain enough 

alkalinity (natural or added) to react with the acid as it forms to maintain the pH within 

the desired range for good coagulation and flocculation (Crittenden et al., 2012). Thus, 

turbidity, pH, and alkalinity has relationship with alum.  

 

2.4 Introduction of the case study 

2.4.1 Chinaimo Water Treatment Plant (CWTP) 

CWTP was located at  Boroh Village, Hardxaiyfong District, and Vientiane 

Capital. CWTP was divided into 2 phase as Phase 1, CWTP was founded in 1978 and 

finished construction in 1980, the capacity is 40,000 m3/day; Phase 2, CWTP was 

founded in 1993 and finished construction in 1996, the capacity is 40,000 m3/day. Thus, 

the capacity of this plant is 80,000 m3/day. Normally, the produced capacity of CWTP 

is about 70,036,673 m3/day in every year. The Mekong River is used to be the raw water 

of this plant, the Mekong River is the big river in Lao PDR and we can use the raw 

water from this river all seasons or all year. The CWTP distribute the water supply to 4 



 

 

12 

districts as Chanthabuli, Sysuttanark, Xaysettha, and Hardxaiyfong District (Vientiane 

Capital). 

 

Figure 2.6 The Chinaimo water treatment plant (CWTP) location 

 

Figure 2.7 Water treatment processes of Chinaimo water treatment plant (CWTP) 

1. Improving raw water quality 



 

 

13 

Before the raw water past to the pumping house have had screening for the 

screen the plastics, woods or other materials that suspended with the raw water. 

2. Adding the chemical  

Before the raw water will pump to the clarifier have to add the chemical as we 

have to know the Alum for help the particles arrest to the floc and can settling. 

3. Clarifier 

When we have added the chemical, the raw water will drain to Clarifier, in this 

process, the chemical will react with the particles or turbidity, the particles will arrest 

to floc and settling. The bright water was been in the top of clarifier will drain to 

filtration. For the duration time of settling is about 2 hours and the turbidity has value 

not over 5 NTU. If the rainy season will have high turbidity, they will add PACl for 

help the settling. 

4. Filtration    

The water was clarified will drain to the sand filter, the water was filtered will 

have turbidity is not over 2 NTU. 

5. Disinfection  

The water that we have gotten from the filtration will have the disinfection for 

the safety and clean for the consumption by adding the chlorine that it can disinfect 

almost diseases and good destroy the organic compounds, odor, color, and iron. 

6. Clear water  

The water has gotten from the disinfection will storage in the clear water for 

distribution. 

7. Distribution 

Pump the water supply to the pipe system for distribution to the population. 

 

 

8. The management of water supply quality 



 

 

14 

Raw water, water in the production processes, and water in the distribution 

system will usually have exhaustive analysis the quality for control the quality have to 

be in the standard before distribution to the population.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 

15 

2.4.2. Dongmarkkaiy water treatment plant (DWTP) 

DWTP was located at Donetiw Village, Xaythany District, and Vientiane 

Capital. The DWTP was founded in 2003 and has been finished in 2006. The DWTP 

has had capacity is 23,000 m3/day. Raw water is from Nam Ngum River. 

 

Figure 2.8 The Dongmarkkaiy water treatment plant (DWTP) location 



 

 

16 

 
Figure 2.9 Water treatment processes of Dongmarkkaiy water treatment plant 

(DWTP) 

 

1. Improving raw water quality 

This plant pumps the raw water form Nam Ngum River, has a little bit settling 

while flow in the irrigation canal. Before the raw water past to the pumping house have 

had screening for the screen the plastics, woods or other materials that suspended with 

the raw water. 

2. Adding the chemical  

Before the raw water will pump to the clarifier have to add the chemical as we 

have to know the Alum for help the particles arrest to the floc and can settling. 

3. Clarifier 

When we have added the chemical, the raw water will drain to Clarifier, in this 

process, the chemical will react with the particles or turbidity, the particles will arrest 

to floc and settling. The bright water was been in the top of clarifier will drain to 

filtration. For the duration time of settling is about 2 hours and the turbidity has value 

not over 5 NTU. If the rainy season will have high turbidity, they will add PACl for 

help the settling. 

4. Filtration    

The water was clarified will drain to the sand filter, the water was filtered will 

have turbidity is not over 2 NTU. 



 

 

17 

5. Disinfection  

The water that we have gotten from the filtration will have the disinfection for 

the safety and clean for the consumption by adding the chlorine that it can disinfect 

almost diseases and good destroy the organic compounds, odor, color, and iron. 

6. Clear water  

The water has gotten from the disinfection will storage in the clear water for 

distribution. 

7. Distribution 

Pump the water supply to the pipe system for distribution to the population. 

8. The management of water supply quality 

Raw water, water in the production processes, and water in the distribution 

system will usually have exhaustive analysis the quality for control the quality have to 